

TEST REPORT

Report No: SZ180433451EN

Report Date:2018/4/29

Applicant	Shenzhen Lightinthebox Co.,Ltd				
Address	2F ,Duoli Technology Building,NO.105 Meihua Rd,Futian District,ShenzhenChina				
Sample Information	Sample Name	Girl's Going out Solid Dress,Cotton Polyester Summer Sleeveless Bow Gray Purple Light Green Fuchsia Wine			
	Style No.	S5576443			
	Material Composition	cotton			
	Color	pink			
Test Category	Entrusted Test	Sample Received Date	2018/4/26	Report Issued Date	2018/4/29
Test Standrad(s)	CPSIA				
Test results	See summary page for details				
Note(s)	All the tests are conducted in the environment condition specified in relevant test methods.(Remark will be given if any deviation)。				

Approved by:



Joey Fan
Vice General Manager

Shenzhen IMPAQ Testing Technology Co., Ltd



TEST REPORT

Report No: SZ180433451EN

Report Date:2018/4/29

Summary of test results						
Sorter	Test Item(s) (Unit)	Test Method	SampleNo.	Item Conclusion	Requirement(s)	Test Result(s)
1	Total Lead-Non-Metal (mg/kg)	CPSC-CH-E1002 -08.3	001	Pass	Total Lead (Pb) ≤ 100	N.D.
Notes	1	- “N.D.” : denotes Not Detected (<Method Detection Limit 5.0 mg/kg).				

TEST REPORT

Report No: SZ180433451EN

Report Date:2018/4/29

Tested Sample/Part Description

Sample No	Tested Material Description
-----------	-----------------------------

TEST REPORT

Report No: SZ180433451EN

Report Date:2018/4/29

Photo(s) of the sample(s)



*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of IMPAQ, this report can't be reproduced except in full.